Assault Rack IMPORTANT:
ssau ac Read this before Assembling
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Assault Rack . MPORTANT!

Components Page two
Assault Rack Ski - Left Assault Rack Ski - Right ~ Assault Rack Upright Assault Rack Back Brace Single Pipe Crossbeam Upright Brace M10 x 90mm Hex Bolt
Quantity x 1 Quantity x 1 Quantity x 2 Quantity x 1 Quantity x 1 Quantity x 2 Quantity x 6
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M10 Washer M10 Nut M10 x 25mm Cap Screw  M10 Spring Washer
Quantity x 20 Quantity x 6 Quantity x 20 Quantity x 20
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Assault Rack IMPORTANT:
ssau ac Read this before Assembling

Assembly Page three
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o Part Description QTY
N 1 Assault Rack Back Brace 1
N '\
0 QY (14) 2 Assault Rack Ski - Left 1
S § _ @ 3 Assault Rack upright 2
o Detail B 4 Assault Rack Ski - Right 1
§ 5 Single Pipe Crossbeam 1
§ 6 Upright Brace 2
N 7 M10 Washer 20
i 8 M10 Nut 6
@ e 9 M10 x 90mm Hex Bolt 6
l 10 M10 x 35mm Cap screw 8
() 11 M10 Spring Washer 8
g 12 M8 x 20mm Cap screw 12
Detail A 13 M8 Washer 12
etai
14 M8 Spring Washer 12
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Assault Rack IMPORTANT:
ssau ac Read this before Assembling
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